
City of Faribault  
Water Reclamation Facility

PLANT PROFILE: 

Recap88TH  ANNUAL 
MEETING

Ce
nt

ra
l S

ta
te

s W
at

er
 E

nv
iro

nm
en

t A
ss

oc
ia

tio
n

10
21

 A
lex

an
dr

a 
Bl

vd
, C

ry
sta

l L
ak

e, 
IL

 6
00

14
AD

DR
ES

S 
SE

RV
IC

E 
RE

QU
ES

TE
D

The Official Magazine of the Central States Water Environment Association, Inc.

Summer 2015www.cswea.org • Illinois • Minnesota • Wisconsin

•	 Flushable Wipes
•	 From Problem to Profit
•	 Improving WEF Volunteer Experience

PLUS:PLUS:

http://www.cswea.org


“The new pumps are so quiet, we 
actually have to look to see if they 
are running.” – Matt Lawrence,  
Assistant Plant Manager, Mahanoy 
City Sewer Authority
[...]
expenses for attending WEFTEC in 
Chicago will be covered by CSWEA 
and they will be given the chance to 
enter their design projects in WEF’s 
competition, representing CSWEA. 
Additionally, the Environmental 
Design team will be involved in the 
implementation of the Global Water 
Stewardship project with the opportunity 
to go to Costa Rica. Congratulations  
to the winning students and good luck  
at WEFTEC in Chicago! 

CSWEA Student Design Competition
April 6, 2015 at Monona Terrace, Madison, WI 

Baraboo Costa Rica

Congratulations!

From world-class process equipment to 
professional SCADA system services –
partner with us confi dently.

Wisconsin
Illinois
U.P. Michigan
Minnesota

www.energenecs.com        800.343.6337

Water
Wastewater
Controls
Renewables
Service

http://www.cswea.org
http://www.forceflow.com


4633 Tompkins Drive • Madison, WI 53716
(608) 222-8622 • FAX (608) 222-9414 • www.lwallen.com

 
It’s the synergy that comes from  
supplying both pump equipment  
and electrical controls to operate those  
pumps. It’s the one stop shop for selection and  
sizing as well as after-market service to the end user.  

We sell solutions that provide the highest operational efficiency.  
We have premium-efficient pumps and motors along with advanced 
control strategies to reduce energy costs.  

We understand your needs and the dynamics of your situation.  
We’ll develop customized solutions and enhanced services  
that you can’t find anywhere else. With one call, find out why  
L.W. Allen pumps and Altronex control systems have become  
the leading provider of pumps, controls, technical assistance  
and superior customer service.

EFFICIENCY  
SAVES MONEY.

CONVENIENCE  
SAVES TIME.

Reduce your energy costs  
and save time. Call (800) 362-7266.

WE OFFER BOTH. 

LW-AllenAd-CentralStatesWater.indd   1 1/8/15   11:29 AM

http://www.lwallen.com


Click HERE to return to Table of Contents 35www.cswea.org Summer 2015 | CSWEA

On April 6, a wastewater design team 
from the University of Wisconsin-
Platteville competed in the CSWEA 
Student Design Competition at the 
Monona Terrace Convention Center 
in Madison, Wisconsin. The team 
consisted of senior environmental 
engineering students, Josh Koopmann, 
Bryce Corrigan, and Sarah Beam. 
Competing in the wastewater category, 
the design team addressed the 
challenges of proposing a new facility to 
accommodate the estimated population 
growth and changing nutrient removal 
needs of the Baraboo, Wisconsin area. 
Although the team’s work in this project 
was for the purpose of academically 
learning the components of treatment 
facility design, the project challenges 
associated with increases in demand of 
services, and the ability to meet stringent 
regulations were realistic.

The project included an analysis of 
the area’s wastewater management 
needs, effluent limitations, and a 
proposed new facility design. The 
proposed facility design was constructed 
for a 20-year design life and consisted 
of preliminary, secondary, and tertiary 
treatment. In addition, multiple solids 
management options were evaluated 
according to cost and the amount of 
land needed for disposal.  

To begin the project, the design team 
assessed the population trends of the 
Baraboo location over the past decades 
and found an exponentially increasing 
population growth. This data trend was 
projected to determine the needs of the 
facility for the next 20 years. Although, 
the population trends may change, the 
team decided to proceed with designing 
a hypothetical facility that would meet 
the needs of the drastically altered area. 
Minimum, maximum and typical flowrates 
that accounted for inflow and infiltration 
were calculated and loadings of the 
following constituents were estimated: 
biochemical oxygen demand (BOD), 

Wastewater Student Design Competition

Baraboo, Wisconsin 
Wastewater Treatment Facility Design

Total Flowrates (MGD)
Constituent

Loadings (lbs/day)

2016 2036 2016 2036

Minimum 0.46 0.81 BOD: 2900 4900

Typical 1.7 2.6 SS: 3100 4300

Maximum 6.3
8.6

TKN: 560 810

P: 46 141

Table 1. Influent flow and loading parameters.

Parameter Limit Type Limit and 
Units Timeframe

BOD5
Monthly 15 mg/L

May 1-October 31
Weekly 22 mg/L

BOD5
Monthly 30 mg/L

November 1-April 30
Weekly 45 mg/L

Suspended Solids
Monthly 15 mg/L

May 1-October 31
Weekly 22 mg/L

Suspended Solids
Monthly 30 mg/L

November 1-April 30
Weekly 45 mg/L

Nitrogen, Ammonia
(total, as N) Monthly Average 1.7 mg/L May 1-October 31

Nitrogen, Ammonia
(total, as N) Monthly Average 2.4 mg/L November 1-April 30

Phosphorus Monthly Average 0.05 mg/L All year

Table 2. Effluent Limitations

suspended solids (SS), total Kjehldahl 
nitrogen (TKN), and phosphorus (P).

Next, the team determined the 
effluent limitations of the Baraboo River 
receiving body. These limitations were 
set for monthly and weekly standards 
for both a summer and winter season. 
As has been the trend in Wisconsin, 
Baraboo’s phosphorus limit changes 
needed to be accounted for. The 2014 
phosphorus compliance regulation 
was at 1.0 mg/L, however, the current 
plant is very close to meeting new 0.1 
mg/L limitations. Within the project, the 
team proposed hypothetical treatment 
to reach 0.05 mg/L compliance 
regulations because of the increasingly 
stringent nature of future regulations. 

The proposed facility included 
preliminary treatment consisting of a 
parshal flume, properly sized grit screens 
and aerated grit chambers. Preliminary 
treatment was able to achieve as high as 
an estimated 50% grit removal efficiency. 
Because of the proposed implementation 
of extended aeration during secondary 
treatment, it was deemed unnecessary 
for any primary clarification. Within 
calculations, air requirements for BOD, 
TKN, and for mixing were determined. 
Chemical P removal using ferric chloride 
was calculated for a removal of 7 M 
lbs of suspended solids at the end of 
design life. However, the team is currently 
exploring other nutrient removal options 
for a more cost-effective proposed 

http://www.cswea.org


Click HERE to return to Table of Contents36 www.cswea.orgCSWEA | Summer 2015

facility. Secondary treatment also was 
designed to include final clarification 
with a residence time of 2.5 hours, 
and 67% recycling of return activated 
sludge. During tertiary treatment a 
RAS Flow meter was suggested, sand 
granular filtration, and UV disinfection. 
UV disinfection was proposed because 
of its lack of disinfection byproducts and 
for better safety over other disinfection 
options. Finally, cascading aeration was 
proposed to oxygenate the water prior to 
its entrance into the Baraboo River.

For solids management, both aerobic 
and anaerobic digestion processes were 
considered with belt press dewatering 
or gravity thickening options. When 
conducting anaerobic digestion 
calculations, the amount of methane 
production was calculated to be 11.2 M 
ft3/yr, producing 1.9 M kWh/yr which is 
enough energy to service 190 homes.

Throughout each step of the design 
process, including siting the location 
of treatment components, the team 
considered cost, resource availability, 
regulations, environmental concerns, 
and future growth. The cost of the 
proposed facility design was $16-20 M, 

PRELIMINARY
TREATMENT
Bar Screen 

Grit Removal

PRIMARY
CLARIFICATION

SECONDARY TREATMENT

Extended 
Aeration

Secondary 
Clarifier

TERTIARY TREATMENT
Granilar Filter UV Disinfection

BIOSOLIDS AND DIGESTION
Stabilization Dewatering

Wastewater
Oxygen

Grit Return Sludge

Primary
Sludge

Waste
Sludge

Effluent discharged
to receiving water

Supernatant

Thickening

Sludge to
land disposal

Figure 1. Overview of proposed treatment process

although more cost-effective options are 
still being researched.

Overall, the student design team 
learned not only the technical compo-
nents that go into designing a waste-
water treatment facility and challenges 
with regulations and byproducts, but 
also practiced their non-technical skills. 
Presenting at the CSWEA Student Design 

competition challenged the team to 
format information in concise, complete, 
and clear communicative forms. The 
team was able to further illustrate work 
and knowledge gained throughout the 
design process during the question  
portion of the competition.

Koopmann, Corrigan, and Beam 
are excited to continue to work on their 

C

M

Y

CM

MY

CY

CMY

K

ZIMA325 (7x4.625)MRS-r4-final.pdf   1   5/18/15   1:37 PM

http://www.cswea.org
http://www.kusterswater.com


Click HERE to return to Table of Contents 37www.cswea.org Summer 2015 | CSWEA

Aeration Tanks

Cascading Treatment

UV Treatment

Sand Filters & Backwash Tanks

Building Containing Parshall 
Flume & Screening

Secondary 
Chambers

Aerobic
Digesters

Grit
Chambers

Belt Press

Office

Ex
is

tin
g 

Ro
ad

1000 ft

6
0

0 
ft

River

Storage  
Shed (Biosolids)

Legend

Pipes

Figure 2. Proposed design layout

proposed design and present at WEFTEC 
in Chicago, Illinois in September. There, the 
team will be evaluated for their technical 
design work, quality of writing and 
communication of project components, 
ability to answer defense questions about 
the work, and overall professionalism skills.

The design team would like to extend 
a special thank you to CSWEA and WEF 
for their support during this competition, 
as well as Dr. Mike Penn (UW -Platteville 
faculty), Dr. Ben Bocher (former UW – 
Platteville faculty), and the University of 
Wisconsin – Platteville. 

“Throughout each step 
of the design process, 

including siting the location 
of treatment components, 
the team considered cost, 

resource availability, 
regulations, environmental 

concerns, and future 
growth. The cost of the 

proposed facility design was 
$16-20 M, although more 
cost-effective options are 

still being researched.”

www.bolton-menk.com  |  Fourteen offices serving the Upper Midwest

Providing Services in Civil Engineering, Water, 
Wastewater, Transportation, Water Resources,  
Landscape Architecture and Land Surveying.

http://www.cswea.org
www.watertank.com
http://www.bolton-menk.com
http://www.greeley-hansen.com


Click HERE to return to Table of Contents38 www.cswea.orgCSWEA | Summer 2015

PLANT PROFILE

City of Faribault  
Water Reclamation Facility 

The City of Faribault Water Reclamation 
Facility was originally constructed in 
1954. The facility has been upgraded 
several times since then. The facility 
treats a combination of residential, 
industrial and lake service district flow 
for a population of 23,382 with an 
average flow of 4.0 MGD. A large 
percentage of the flow (50-55%) is 
from industrial sources. The liquid train 
for the facility includes screening, grit 
removal, primary settling, roughing 
filters, activated sludge, secondary 
settling, disinfection, and post aeration. 
The solid train consists of mechanical 

By Travis W. Block

thickening, anaerobic digestion and 
liquid biosolids storage. 

The facility’s most recent upgrade 
occurred in 2008 partially as the result 
of an effluent phosphorus limit that had 
to be met by December 31, 2011. This 
limit also brought to light several large 
components of the treatment facility that 
were aging and in need of replacement. 
Prior to the upgrade, the facility 
faced operational challenges with the 
headworks, aeration, secondary settling 
and digester gas handling. Although the 
facility was able to discharge effluent 
that met permit requirements, there 

was a need to update these systems 
to achieve more reliable and efficient 
permit compliance. 

Donohue & Associates was chosen 
to complete a facility plan and design 
for the City of Faribault. The plan took 
a look at the plant’s current treatment 
processes and identified where 
upgrades would be the most beneficial. 
The process was extensive involving 
examining and exploring many different 
options that ultimately resulted in a $28M 
replacement in kind upgrade project. 
This option allowed for the continued use 
or reuse of existing treatment processes 

http://www.cswea.org


Click HERE to return to Table of Contents 39www.cswea.org Summer 2015 | CSWEA

that were recently upgraded in 1998. 
This approached allowed for a very 
economical option that was able to 
address both the outdated equipment 
and phosphorus removal requirements. 
The upgrade had the intention of being  
a 20-year solution.

HEADWORKS BUILDING 
There were many different processes at 
the facility that saw an upgrade during 
the project. One of the largest was the 
creation of a new headworks building for 
influent pumping. Previously this function 
was carried out in the control building. 
The new headworks building created 
an enclosed wet well with submersible 
pumps that pump the influent to rotary 
drum screens. From there the influent 
enters a vortex grit chamber where grit 
is removed. The headworks building not 
only provides improved screening of the 
influent but also addresses odor issues at 
the facility. Previously, odor from the wet 
well was vented off into the atmosphere. 
The new building provides an enclosed 
environment where the odorous air is 
exchanged and piped to carbon bed filters 
that are also used by the roughing filters. 

AERATION 
Prior to the upgrade the facility struggled 
to keep adequate dissolved oxygen levels 
in the aeration basin. The old blowers 
fed air to multiple fine and course 
bubble processes locations throughout 
the facility. The installation of three 
high-speed turbo compressors allow the 
operators to regulate the amount of air 
that the basin receives. The high-speed 
blowers are extremely low maintenance 
and are very reliable. Additional 
improvements were made to the aeration 
basin. The old two-cell basin was divided 
into four cells to allow for homogenous 
mixing and uniform air distribution. 

PRIMARY CLARIFIERS 
New scum beaches were added to the 
clarifiers to improve the removal of 
floating scum. New air diaphragm primary 
sludge pumps were added to allow for 
consistent 24/7 pumping. The addition of 
these pumps allows for more consistant 
sludge blanket depths which results in a 
steady feed to the digesters. 

ROUGHING FILTERS 
The roughing filters are true workhorses 

at the facility removing upwards of 70% of 
the influent CBOD. These filters are a key 
part of the treatment process allowing the 
treatment of the fluctuating loads that the 
facility receives. The filters received new 
media and motorized distribution arms. 

The distribution system allows for the 
waste stream to be evenly distributed over 
the media bed regardless of flow. This 
corrected the previous condition where the 
distributor arms would often stop in one 
place during periods of low flow. 

TECHNOLOGIES

®

Phone: (815) 433-1275 Email: info@lmktechnologies.com 
Web: lmktechnologies.com

Trenchless CIPP Renewal Technologies

T-Liner VAC-A-TEE 

Cleanout
Insignia 

End Seals
Lateral 
Lining

CIPMH 
Lining

Sectional 
Lining

LMK’s state-of-the art technologies are installed worldwide through a large network of independent, 
licensed professional contractors.  Contact LMK Technologies today to begin working with the 

industry leader in wastewater infrastructure renewal.  

Main to Lateral Connection 
• Meets ASTM F2561
• T-Liner®, Shorty™, and Stubby™ 
• One-Piece Connection Lining Systems
• Insignia™ Compression Gaskets 
Lateral Lining Through a Cleanout
• 100% Trenchless
• Performance Liner® CIPP Lining

Easy to Install Cleanout System
• VAC-A-TEE® Saddle Kits
• Minimally Invasive Installation

Inverted In-Place Mainline 
Sectional Repair
• ASTM F2599 Compliant
• Sectional CIPP Lining
CIPP Compression Gasket Sealing 
Solutions
• Insignia End Seals
• 6 in. - 54 in. Diameters Available 
One Size Fits Most CIPP Manhole 
Rehabilitation
• CIPMH™ Full Depth Lining
• CIPMH Chimney Lining

http://www.cswea.org
http://www.lmktechnologies.com
mailto:info@lmktechnologies.com


Click HERE to return to Table of Contents40 www.cswea.orgCSWEA | Summer 2015
[...]
stuffer campaign with the tagline, “It’s 
a Toilet, Not a Trashcan!” The group 
also advocated for collaborative 
studies conducted by the Water 
Environment Research Foundation 
(Alexandria, Va.). 

More recently, the Task Group, as a 
representative of WEF, is collaborating 
with four other associations 
representing the water sector and 
the nonwoven fabrics industry: 
INDA, the National Association of 
Clean Water Agencies (Washington, 
D.C.), the American Public Works 
Association (Kansas City, Mo.), and 
the Canadian Water & Wastewater 
Association (Ottawa, Ontario). The 
goal is to develop a new, fourth 
edition of guidelines (GD4) that will 
influence product design and support 
the marketing of nonwoven products 
as “flushable.” The guidelines are 

“The initiative seeks to improve 
the labelling of both flushable 
and nonflushable products, as 
well as increase the industry’s 
responsibility over the downstream 
impacts of flushable products.”

scheduled to be released in July 2016.
In addition, the collaborative effort is 

behind the Product Stewardship Initiative to 
increase public and consumer awareness 
about the proper disposal of wipes. The 
initiative seeks to improve the labelling 
of both flushable and nonflushable 
products, as well as increase the industry’s 
responsibility over the downstream impacts 
of flushable products. 

WEF has been heavily involved in 
both GD4 and the Product Stewardship 
Initiative. As the awareness of the 
problems of flushable wipes continue to 
increase, both in the media and within 
the wastewater industry, WEF continues 
to support the initiatives of the Flushables 
Task Force. While we can’t stop consumers 
from flushing things down their toilets, we 
can stem the tide with better education and 
incentives for corporate responsibility. 

Brianne Nakamura is a Program 
Manager in the Water Science & 
Engineering Center at the Water 
Environment Federation (Alexandria, Va.). 
She is the staff liaison for the Collection 
System Committee and can be contacted 
at bnakamura@wef.org.

mailto:bnakamura@wef.org
http://www.cswea.org
mailto:perslamont@aol.com


Click HERE to return to Table of Contents 43www.cswea.org Summer 2015 | CSWEA

By Kristina 
Twigg and Peter 
V. Cavagnaro. 
Kristina Twigg 
is the Associate 
Editor, 
World Water: 

Stormwater Management at the Water 
Environment Federation (Alexandria, 
Virginia.). Peter V. Cavagnaro is a project 
development consultant at Johnson 
Controls Inc. (Milwaukee, Wisconsin).

The Village Creek Water Reclamation 
Facility in Fort Worth, Texas, lies on 
Trinity River’s west fork. Every day, 
the facility treats more than 378,541 
m3 (100 million gal) of wastewater. 
With about 6437 km (4,000 miles) of 
sewers, the wastewater, carried largely 
by gravity, can take eight to 12 hours 
to travel to the facility. Within this 

From Problem to Profit
A Fort Worth water resource recovery facility  
turns industrial waste challenges into energy opportunities

time, flows can become septic, and 
high-strength industrial wastes can be 
problematic for local industries  
to dispose of. 

However, the Village Creek plant 
has turned the problem into an energy 
solution: Now the facility generates 75% 
of its electricity onsite. 

“The plant’s co-digestion program 

has shifted the industrial wastes to a  
point in the plant where their energy can 
be harnessed,” said Madelene Rafalko,  
a senior professional engineer at the  
Fort Worth Water Department. “By 
injecting these concentrated wastes 
directly into the digester, the plant has 
decreased the amount of energy needed 
for aeration treatment.”

Wastes boost methane production 
With the addition of co-digestion waste, 
the facility has doubled its gas production. 
However, facility staff are very selective 
about the wastes they bring in. “We 
are looking for wastes with high COD 
[chemical oxygen demand], which are 
more easily converted to methane,” 
said Jerry Pressley, water systems 
superintendent. The plant looks for wastes 
that produce a high gas yield with low 
residuals but avoid wastes with sulfides and 
sanitizers because they can cause process 
upsets, such as digester foaming, he said. 

For 10 minutes every hour, the high-
strength wastes are injected into six of the 
plant’s 14 anaerobic digesters. The plant 
has been capturing digester biogas for 
decades and uses it to power one of  
two 5.2-MW turbines. These turbines 
generate about half of the plant’s  
energy, most of which is used for the 
plant’s aeration system. 

The co-digestion building is where the plant receives industrial wastes. Operators ensure 
that the wastes do not contain chemicals that would upset the anaerobic digestion process. 
(Credit: Kristina Twigg)

http://www.cswea.org
http://www.cmtengr.com


Click HERE to return to Table of Contents44 www.cswea.orgCSWEA | Summer 2015

Steam heat provides  
return on investment
However, the Village Creak Water 
Reclamation Facility has also found a way 
to reduce the energy needed for  
its aeration basins. 

In the process of using the turbines to 
generate electricity, heat is also created. 
The plant has harnessed this heat to make 
steam, which powers two of the plant’s 
blowers. The heat is also used to warm 
buildings and anaerobic digesters during 
winter. Even the steam itself is not wasted  
– it is condensed and reused. 

“The cost savings from the steam pro-
cess has paid for everything else,” Rafalko 
said. The project, started in 2007, has 
saved $3 million so far, he said.

Improvements lead  
to other efficiencies
While the steam process is the largest part 
of the plant’s energy-efficiency program, 
staff have also taken advantage of low-
hanging fruit, such as optimizing process 
controls, upgrading pumps and motors, 
replacing its SCADA system, and installing 
a web-controlled lighting system. “Going 
through and taking measures helped us 
to identify maintenance needs and further 
energy improvements,” Pressley said. 

The plant also created anoxic zones 
in six of its 13 aeration basins. In the 
presence of oxygen, bacteria convert 
ammonia to nitrate (NO3). Then in the 
anoxic zones, the bacteria can utilize the 
oxygen present in the NO3. This eliminates 
mechanical aeration in these sections of 
the basins, further reducing the plant’s 
energy needs. These improvements bring 
the facility one step closer its goal of  
net-zero energy. 

Note: The information provided in this article is 
designed to be educational. It is not intended 
to provide any type of professional advice 
including without limitation legal, accounting, 
or engineering. Your use of the information 
provided here is voluntary and should be based 
on your own evaluation and analysis of its 
accuracy, appropriateness for your use, and 
any potential risks of using the information. The 
Water Environment Federation (WEF), author 
and the publisher of this article assume no 
liability of any kind with respect to the accuracy 
or completeness of the contents and specifically 
disclaim any implied warranties of merchant-
ability or fitness of use for a particular purpose. 
Any references included are provided for infor-
mational purposes only and do not constitute 
endorsement of any sources. 

Biogas, used to generate energy via the plant’s turbines, is created in these anaerobic 
digesters fitted with linear motion mixers. (Credit: Kristina Twigg)

The Village Creek Water Reclamation Facility generates both energy and steam. The steam 
is used to power two of the plant’s aeration basin blowers. (Credit: Kristina Twigg)

Using anoxic zones in the aeration basin improves energy efficiency at the Village Creek 
Water Reclamation Facility. (Credit: Kristina Twigg)

http://www.cswea.org
www.mesimpson.com
mailto:sales@mesimpson.com


Click HERE to return to Table of Contents 45www.cswea.org Summer 2015 | CSWEA

Automatic LubricatorGREASOMATIC

CLEAN WATER IS EVERYBODY’S BUSINESS. 
HR Green has tackled water challenges 
for over 100 years with a careful business 
approach at every step of the journey: design, 
construction, ownership and operation.

TRANSPORTATION | WATER | GOVERNMENTAL SERVICES | SENIOR LIVING | ENERGY | LAND DEVELOPMENT

2550 University Ave W, Suite 400N | St. Paul, Minnesota
Phone 651.644.4389 | Learn more at HRGreen.com

CENTRAL IRON RANGE WASTEWATER 
TREATMENT PLANT  
Chisholm, Minnesota

http://www.cswea.org
http://www.powerlubeind.com
http://www.hrgreen.com


Click HERE to return to Table of Contents46 www.cswea.orgCSWEA | Summer 2015

In 2010, Wisconsin adopted numeric total phosphorus (TP) 
criteria for all surface waters throughout the state. Because 
the City of Fond du Lac (City) discharges to Lake Winnebago, 
and the current TP concentration in the lake is above the 
established criterion, the City is required to meet a future 
six-month average water quality-based effluent limit (WQBEL) 
of 0.04 mg/L. This is one of the lowest limits in the state. 
Given the difficulty in meeting this ultra-low total TP level, 
the WDNR has provided a nine-year compliance schedule in 
the latest Wisconsin Pollutant Discharge Elimination System 
(WPDES) permit. The first step in the compliance schedule 
was the Operational Evaluation Report (OER), which the 
City completed in 2013. The purpose of the OER was to 
determine if effluent TP can be reduced through source 
reduction, operational improvements, and/or minor facility 
modifications. The results of the OER indicated that it would 
not be possible for the existing WPCP to comply with the 
future TP WQBEL. Therefore, the City began evaluating 
additional compliance options in 2013 as part of the Study 
of Feasible Alternatives. This study includes the evaluation of 
advanced TP treatment technologies, watershed strategies, 
and regulatory alternatives.

Advanced treatment for TP removal
The advanced treatment technologies evaluated as part of this 
study were the Evoqua Water Technologies CoMag® system 
and Blue Water Technologies Blue PRO® system. Assuming a 
final TP effluent limit of 0.04 mg/L, full-scale budgetary costs 
and preliminary design information was obtained for each 
system. These were compared to updated costs for ACTIFLO® 
ballasted settling and tertiary membrane filtration developed 
as part of a previous study. The preliminary budgetary costs 
suggest that CoMag® is the more feasible alternative. In 
regards to nonmonetary factors, the CoMag® system fits better 
within the existing WPCP site. Given the size of the WPCP, 
peak flows, and required number of units for other systems, 
it is expected that a ballasted settling process will be easier 
to operate than a reactive filtration or membrane system. To 
further evaluate the CoMag® system, the City completed a pilot 
test in the fall of 2012.

CoMag® pilot study experimental design
The goal of the pilot study was to demonstrate that a TP 
effluent limit of 0.04 mg/L could be consistently achieved. 
Tests were conducted using three coagulants: aluminum sulfate 

Figure 1	
CoMag® pilot trailer (50 gpm) on site at the Fond du Lac WPCP.

Jeremy S. Bril, Ph.D. and Jane M. Carlson, P.E., ENV SP, Strand Associates, Inc.,
John Leonhard, City of Fond du Lac Water Pollution Control Plant

Evaluating the Options for Phosphorus Compliance:
The City of Fond du Lac Water 
Pollution Control Plant’s Experience

Radebaugh Paper

(alum), ferric chloride, and polyaluminum chloride (PACl). Each 
coagulant was run for a period of approximately seven days. 
For each coagulant, the system was run under steady-state 
conditions followed by a high solids and high flow stress test.

Grab samples were taken daily throughout the pilot test 
from the pilot influent and pilot effluent to form an influent and 
effluent composite sample. The grab samples and composites 
were analyzed daily by Evoqua for TP, TSS, pH, and turbidity. 
Evoqua also recorded the amount of coagulant and polymer 
used and the amount of sludge produced. A split sample 
of the daily composites was provided to the WPCP lab and 
analyzed for TP, TSS, BOD, fecal coliforms, and ultraviolet 
(UV) transmittance. Periodic samples were sent to an outside 
certified laboratory for analysis of TP, ortho-phosphate, soluble 
nonreactive phosphorus, and metals.

CoMag® Pilot Study Results
The results obtained from the pilot represent CoMag® 
performance following multi-point chemical addition. The 
average TP, TSS, turbidity, and UV transmittance values 
measured during the testing period for each coagulant are 
provided in Table 1. It should be noted that these averages 
include the hydraulic and solids stress test values and values 
measured during the development of the dose response curves. 
The coagulant concentration was purposely varied from an 
overdose condition to an underdose condition to identify the 
optimum coagulant dose to meet the 0.04 mg/L effluent TP 
limit. The optimum coagulant and polymer dose was determined 
using a target effluent concentration of 0.03 mg/L. The 
chemical requirements for each coagulant to meet this target 
are provided in Table 2.

http://www.cswea.org


Click HERE to return to Table of Contents 47www.cswea.org Summer 2015 | CSWEA

Table 1	
Average values measured during pilot study for three different 
coagulants. Note the average values include both the hydrau-
lic and solids stress test values. Analysis provided by Evoqua 
Water Technologies LLC and the City of Fond du Lac.

Table 2	
Pilot study chemical requirements to meet  
a 0.04 mg/L TP effluent limit.

Figure 2	
Proposed Action Area for Watershed Adaptive Management.

Alum appeared to perform the best as it required the lowest 
dose (12 mg/L as Al) to meet the 0.04 mg/L limit. The higher 
dose required for PACl (20 mg/L as Al) to meet the limit is likely 
attributable to PACl being more highly buffered than alum. 
Even though PACl has a significantly higher Al+3 concentration 
than alum, it is expected that PACl does not lower the pH as 
much to make it as effective at reducing TP. Each coagulant 
also demonstrated significant decreases in TSS, with average 
reductions of 94.5 percent, 90.2 percent, and 87.3 percent for 
alum, ferric chloride, and PACl, respectively. Other results from 
the pilot study were as follows:
•	 The average effluent turbidity measurements were less than 

0.30 for each coagulant.
•	 Each coagulant demonstrated an average BOD reduction of 

at least 74 percent.
•	 Each coagulant demonstrated an average increase in UV 

transmittance of at least 13 percent.
•	 Ferric chloride and PACl demonstrated a reduction in fecal 

coliforms of 99.7 percent (no fecal coliform tests were 
performed during the alum analysis).

The results of the pilot study were used to better define the 
coagulant, magnetite, and polymer use and the amount of 
sludge generated for a full-scale installation.

Watershed adaptive management
Given the considerable costs associated with advanced 
treatment technologies, the City is also evaluating other options 
for TP compliance. This includes watershed strategies such as 
adaptive management and water quality trading. Watershed 
adaptive management is a Wisconsin compliance option that 

allows point and nonpoint sources to work together to improve 
water quality in the waters that are not meeting TP water quality 
criteria. Adaptive management also extends the TP compliance 
schedule, which is an important consideration for facilities such 
as Fond du Lac that are currently waiting for a total maximum 
daily load (TMDL) to be developed, as the TMDL may result  
in a different WQBEL.

The first step in evaluating adaptive management is to define 
the action area for BMP implementation and to determine 
the load reductions needed in the watershed. The necessary 
reductions are determined using the following equation:

Needed 
Reductions = 

Current Point Source Load + Current 
Receiving Water Load - Allowable Load

Using a recently completed United States Geological Survey 